
 
3.4.5   

KEMPSEY SHIRE COUNCIL 
 
 
ASSET MANAGEMENT PLAN – SEWERAGE 2013 Procedure 3.4.5 
 
Policy Goal 3.4 Asset Management Policy 

Policy Sub Group 3.4.5 Asset Management Plan – Sewerage 2013 

Version 1  

Date Adopted 

 

18 February 2014 

 



  
 

Wastewater 

Asset Management 

Plan 

 

KEMPSEY SHIRE COUNCIL 

22 Tozer St, West Kempsey NSW 2440 

Telephone: (02) 6566 3200  



 

 
 
59 
 

Document Control 

 

 

Document ID:  59_07_070909_nams.plus_amp template v11 

Rev No Date Revision Details Author Reviewer Approver 

A 22/11/2013 Final Draft for December 2013 Council Meeting    

      

      

      

      

      

      

      

 

 

 

 

 

 

 

 

 

 

 

[...]
The effluent from the plant is stored throughout the day and 
pumped out, after UV disinfection, at night time via an effluent 
rising main at an ocean outfall at the end of Little Nobby 
Headland with an EPA licence to discharge a maximum of 4.58 
ML per day.  Total average annual flow is approximately 
150ML.   

Additional storm water attenuation is available on site through 
the use of two pasveer channels. There are no constructed 
overflow structures within the system. 
Since the STP was commissioned new rising mains and effluent 
mains were constructed in 1975.  In 1998 new inlet works were 
constructed, 2 aeration tanks, an alum tank, storage shed and 
extension to the amenities block.  A new UV disinfection 
system was installed in 2012.  Both pasveer channels were 
upgraded and converted to stormwater attenuation systems in 
2012. 
The majority of the pipe work within the system was constructed 
in 1975, with more recent additions occurring in 1992.  The 
pumping stations within the system vary in age from 1976 
through to 2000.  Pipes constructed in 1975 are mostly VC, pipes 
constructed after 1975 are mainly UPVC. 
The STP has been maintained to a high standard with an on-
going maintenance program and replacing and upgrading of 
mechanical and electrical equipment as necessary.  
   
  

Amenities building 

Aeration tanks 

New UV disinfection system installed 2012 

 



Lifecycle Management Plan    

Kempsey Shire Council Wastewater Asset Management Plan  6 

 

Scheme Name 

Frederickton Sewerage System 

License No: 363,    Limit = 1.83 Ml/d 
Population served 307 ET 
Treatment Plant Capacity 384 ET  Designed for a population of 1000  
Average day flow 0.15 ML/day 
No. of Pump Stations 
           Effluent 
           Privately owned 

4 
1  
1 

Length of Mains 
          Rising mains 
          Gravity mains 
         Effluent mains 

 
  1.9 km 
11.0 km 
  1.8 km 

 
The treatment plant was constructed in 1980 (commissioned in 
1981) and is located in Yarrabandini Road serving a population 
of 800 people.  The plant has a current capacity of 384 ET, with 
a current load of approx. 307 ET, currently close to capacity. 
The scheme is bounded by Christmas Creek to the south, the 
Macleay River to the east, and rural lands to the west and north, 
which could all potentially be impacted upon by overflows from 
the system. 

The plant consists of one 1000EP pasveer channel with excess 
sludge from the treatment process being stored in two sludge 
lagoons and displaced supernatant liquor being returned to the 
pasveer channel. 
 
The average dry weather flow from this population is 0.15 
ML/day.  Tertiary treatment is provided in the form of three 
effluent ponds providing 15 days detention at ADW. 
Effluent is discharged into the Macleay River, with an EPA 
licence to discharge a maximum of 1.83 ML/d.  Average annual 
flow is approx 55ML.  Current effluent reuse capability of up to 
100% of dry weather flows discharges on the following sites: 
 

 Frederickton Golf Course – area 101 Ha; and 
 Private pasture irrigation with an area of 8.5 ha. 

 
No upgrades have been carried out since the STP was 
commissioned.  The majority of the pipe work within the system 
dates from 1980 through to 2006.  The pumping stations were 
constructed in 1981 and 2004.  Pipes within the system are 
mostly AC and UPVC. 
 

This treatment plant is approaching full capacity and has been 
identified in a concept design for the new treatment plant to be 
constructed at West Kempsey and may be decommissioned if it 
is incorporated into this new system.  
 
  

Pasveer with Amenities building & dog pound at rear 

of photo 

Pasveer (front) & sludge lagoon 



Lifecycle Management Plan    

Kempsey Shire Council Wastewater Asset Management Plan  7 

 

Scheme Name 

Gladstone/Smithtown Sewerage System 

License No: 1781, ,   Limit = 2.65Ml/d 
Population served 615 ET 
Treatment Plant Capacity 769 ET 
Average day flow 0.36 ML/day 
No. of Pump Stations 
           Effluent 
           Privately owned 

8 
1  
1 

Length of Mains 
          Rising mains 
          Gravity mains 
         Effluent mains 

 
2.6 km 
8.6 km 
0.7 km 

 
The Gladstone/Smithtown sewage scheme is 
bisected by the Macleay River. 
Smithtown is bounded on three sides by the 
Macleay River, with open farmland located to the 
north. 
Gladstone is bounded by the Macleay River to the 
west and farm land to the north, east and south.  All 
this land could potentially be impacted upon by 
overflows from the system. 
The treatment plant is located in Darkwater Street, 
Gladstone approximately 0.5 km west of the 
township adjacent to the racecourse and was 
constructed in 1978. 
It has a design capacity of 769 ET, with a current 
load of 615 ET.   
The plant has an intermittent extended aeration tank 
(Bathurst Box).   

The tertiary ponds provide 15 days retention at 
ADWF. 

Effluent is discharged into the Macleay River near 
the park jetty in Gladstone.  Total annual average 
flow is approx. 130ML.  Average daily flow is 
approx 360 kl.  The EPA licence allocates a 
maximum effluent discharge of 2.65 ML/d.  The 
system has effluent reuse capability of 100% dry 
weather flows on private pasture irrigation with an 
area of 20 ha. 
No upgrades have been carried out since the STP was 
commissioned.  The majority of the pipe work within 
the system dates from 1978 through to 1999.  The 
pumping stations were all constructed in 1982.  Pipes 
within the system are mostly UPVC. 
  

Aerial photo of Gladstone STP 

Aeration Tank  



Lifecycle Management Plan    

Kempsey Shire Council Wastewater Asset Management Plan  8 

 

Scheme Name 
Hat Head Sewerage System 

Licence No: 11874,  Limit = 219 ML/yr 
Population served 
           Holiday Peak 

134 ET 
769 ET 

Treatment Plant Capacity 769 ET 
Upgrade planned for growth of 192 ET  

Average day flow  0.80 ML/day   Winter = 0.60 ML/day, Summer 2.00-3.00 ML/day 
No. of Pump Stations 
           Effluent 
           Privately owned 

1 
1  
2 

Length of Mains 
           Rising mains 
           Vacuum mains 
            Effluent mains 

 
  1.3 km 
10.3 km 
  3.0 km 

 
The Hat Head scheme is bounded by coastal sand dunes to the north and 
National Park to the east, south and west.  The scheme is bisected by 
Korogora Creek, which is subject to primary contact recreation and thus 
classified as sensitive.  All of this land could potentially be impacted upon 
by overflows from the system. 
The treatment plant was constructed in 2003, serves a population of 350 
people and is located in Hungry Head Road.   
The system has an ultimate design capacity of 769 ET.  There is a large 
variation between the permanent residential population of approximately 
134 ET and peak holiday populations of approximately 769 ET.  The STP 
treats an average of approximately 80 kL/day with a current capacity of 150 
kL/d. During peak holiday periods the plant can experience flows in excess 
of 250 kL/d and during these periods the treatment performance of the STP 
is compromised.  The plant is an intermittently decanted extended aeration 
plant with sand filtration and effluent hypochlorite disinfection. 
The reticulation system is predominately a vacuum system with a small 
component of conventional gravity installations.  In the vacuum system, 
sewage flows by gravity from a household‟s service line into a small well 
usually shared between 2 – 3 properties. Pneumatic controllers apply vacuum 
to a submerged valve effectively sucking the material through a network of 
vacuum-sealed mains into the transfer pump station.   

The vacuum system experiences problems during local high intensity rainfall 
events as the pneumatic controllers are submerged and fail. Also, some 
manholes are impacted by surface water allowing stormwater to enter the 
sewerage system.   For example, due to excessive rain in February 2009 the 
sewer vacuum system was flooded at Hat Head township causing the system to 
be shut down.  Port a loos were required to be trucked into the 
township to service the community.  

The main treatment facility within this plant is referred to as the 
Sequence Batch Reactor, this is where the main treatment process 
occurs.  Also in the SBR, alum is injected to reduce phosphorous 
and caustic soda is injected to balance pH.  Disinfection is 
achieved via a chlorine contact tank and small particle removal is 
achieved via a sand filtration unit.  Waste sludge removed from 
the SBR is treated in a digester and stored in sludge tanks.  When 
sludge tanks are full, a mobile centrifuge unit dewaters the sludge, 
and a truck removes the dewatered sludge from site.  Sludge is 
removed to Crescent Head Landfill Site, where it is used as a soil 
conditioner ingredient. 
The bulk of effluent is discharged to a sand dune disposal area 
north-west of the village.  However a small amount is reused at 
the treatment plant for hosing and wash down purposes.  The 
EPA licence conditions include a limit of 219 ML/year discharged to sand dunes. The pipe work within the system dates from 2003 
and are mostly UPVC.   Smoke tested was conducted in 2013 and will be followed up with CCTV & rectification work (ie. some pots 
will be raised to stop infiltration).  A risk strategy is to be developed for the sewer system during excessive rain. 

 

Scheme Name 

South Kempsey Sewerage System 

License No: 720   Limit =8.86 ML/d 
Population served 1538 ET 

Amenities building & SBR tank 

Chemical tanks at Hat Head STP 

Port a loos were installed while the sewer systems was not 

functioning during the 2009 flood event  

 



Lifecycle Management Plan    

Kempsey Shire Council Wastewater Asset Management Plan  9 

 

Treatment Plant Capacity 2076 ET 
Average day flow  0.80 ML/day 
No. of Pump Stations 
           Effluent 
           Privately owned 

17 
1  
4 

Length of Mains 
          Rising mains 
          Gravity mains 
         Effluent mains 

 
  6.2 km 
44.6 km 
  0.8  km 

 
This system is divided into 3 separate sub-systems (South 
Kempsey, East Kempsey and Burnt Bridge), which each 
independently discharge to the STP.  
 
The treatment plant was constructed in 1940 and is located off 
the Pacific Highway in the South Kempsey industrial estate.  It 
has a design capacity of 2076 ET with a current load of about 
1538 ET.   
 
The plant consists of a trickling filter built in 1960 with a 
nominal capacity of 3400 EP, and a 2000 EP intermittent 
extended aeration tank (pasveer channel P2000).    
 
There are also three effluent ponds including a catch pond.  The 
effluent ponds have a detention time of 10 days at ADWF for 
5400 EP.  The sludge from the digestion tanks and excess 
sludge from the pasveer channel is treated in sludge lagoons and 
displaced supernatant liquor is returned to the head works. 

The effluent from the pasveer channel, trickling filters, and any 
stormflow by-pass, is directed to the one day catch pond; this is 
provided to prevent any sludge passing into the tertiary ponds.  
Flow from the catch pond passes through the detention effluent 
ponds before being finally discharged to Gills Bridge Creek. 

A septic receival station is located at the plant allowing for a 
controlled discharge from tankers.  It consists of a screen and a 
grit removal system in a preassembled tank.  This helps to avoid 
overloading of the municipal inlet works both with solids and 
organics. 

The majority of effluent is discharged into Gills Creek (a tributary 
of the Macleay River).  Total annual flow is about 350ML.  
Average daily flow is approximately  1ML/day.  The EPA licence 
conditions include a limit of 8.86 ML/d of effluent discharge.  
There is a need to consider the current effluent discharge location 
as it is believed to be impacting on Gills Creek.    

The system has an effluent reuse capability of 20% of dry weather flows reused at Kempsey Golf Course on an area of 50 ha and a 
volume of 43 ML/a.  Investigations are being undertaken to evaluate other possible effluent reuse options 

There is one constructed overflow within the system discharging to the environment, located at K11B pump station.  An additional 
high level overflow is located at K11C sewer pump station which overflows to K11B pump station. 

Since the STP was commissioned new inlet works were augmented in 1989 including coarse screening, flow distribution, grit 
removal, balance tank, 1 pasveer channel and 3 sludge lagoons.  

The majority of the pipe work within the system dates from 1937 through to 2003.  The pumping stations within the system vary in 
age from 1936 through to 2001.  Pipes within the system are mostly VC and UPVC. 

This treatment plant is approaching full capacity with limited capability to meet current and future licence discharge requirement and 
may be decommissioned once the new treatment plant is built in West Kempsey.  Flooding is also an issue on the existing site. The 
plant is currently being upgraded to include effluent disinfection, with hypochlorite to be commissioned in December 2013. 

The wastewater reticulation scheme suffers from stormwater ingress and this will be addressed in a comprehensive program 
following the completion of West Kempsey.   

 

Scheme Name 

West Kempsey Sewerage System 

License No: 763, Limit = 28 ML/d 
Population served 2692 ET 
Treatment Plant Capacity 4615 ET 
Average day flow  2.5 ML/day 

Sedimentation tanks & trickling filters 

Lagoon monitoring platform 
 



Lifecycle Management Plan    

Kempsey Shire Council Wastewater Asset Management Plan  10 

 

No. of Pump Stations 
           Effluent 
           Privately owned 

18 
3 
45  

Length of Mains 
          Rising mains 
          Gravity mains 
         Effluent mains 

 
16.6 km 
67.8 km 
   3.1 km 

This system is the largest in the Shire servicing West Kempsey, 
Central Kempsey, parts of East Kempsey, Greenhill and the North 
Coast Correctional Centre.   
 
The treatment plant was constructed in 1935 and is based on a 
conventional sewer reticulation network.  It is located in North Street 
with a design capacity of 4615 ET and a current load of about 2692 
ET. 
 
The current average dry weather flow is 2.5 ML/day.  This can 
increase substantially after rain, due to stormwater inflow and 
infiltration to the reticulation system.  There is one formal overflow 
structure within the system, at the K6C pump station. 
 
The plant consists of trickling filters and a series of four maturation 
ponds.  There are two distinct trickling filter plants onsite, which were constructed in 1939 and 1966.  There have been various 
upgrades since 1966, which have included construction of the maturation ponds, a new inlet works and a final trickling filter humus 
clarifier.   

The trickling filter plant removes the majority of the organic and 
suspended solids material from the sewage.  The effluent from the 
trickling filter plant is disinfected by retention in a series of four 
maturation ponds.  The trickling filter and maturation ponds act together to 
achieve a degree of nitrogen removal.  Final treated effluent from the plant 
is pumped from the last maturation pond to the Macleay River. 

A number of pump stations, including private pump stations, independently 
discharge to the treatment works and there is a sizeable gravity catchment 
which discharges through two large carrier mains.   
Effluent reuse capability of 50% of the dry weather flows reused at the 
following sites: 
 Private pasture irrigation – part of 20% ADWF on an area of 5.7 ha. 
 Warwick Park Racetrack – 20% ADWF on an area of 3 ha. 

 
There are a number of issues relating to this site: 
 Residential areas as close as 200m from the boundary of the treatment 

works and there has been a history of odour complaints from nearby residents.   
 The effluent produced from the plant regularly breaches the EPA licence maximum suspended solids limit during summer.   

Algae growth occurs in the maturation ponds, which has the effect of increasing the effluent suspended solids level as effluent 